(2]
o
o
[92]
=
Ll
w
o
o-
[—
O
Ll
p—|
Ll
o
—
o
I
(a9

=
=
fact
wn

=)
=
=
S
o
=
S
3
2
D
wn

M S'A\] SERIES

Universal Sensor Mounting Stand

Simple mounting and
- easy adjustment with
versatile mounting
stand
L .
Flexible height adjustment  Mountable on vertical or horizontal plane Flexible angle adjustment

Mounting on
horizontal plane

Swivel: 360° revolution

/s
onveyor line

Securely fixed
with two M6
screws

l Mounting on
vertical plane

150 mm 5.906 in
approx.

Note: The elevation angle is £ 20° for MS-AJ[-F

Mountable on
(assembly for fiber).

aluminum frame

Eight models

MS-AJ[] MS-AJ[]-A MS-AJ[-M MS-AJCI-F
(Basic assembly) (Lateral arm assembly) (Assembly for reflector) (Assembly for fiber)
It is used to mount A lateral arm is added The MS-AJ[] basic The sensor mounting bracket
CX-400, CX-20, to the MS-AJ[] basic assembly is modi- of MS-AJCHA is replaced with
CX-30, EQ-20, EX-40 assembly. Sensing is fied to mount a a fiber mounting bracket. It
and EZ-10 series possible from above reflector. It can be can be used with FD-L51,
sensors, and the an assembly line. used for RF-220 FD-L52, FD-L53, FD-L54 and
RF-210 reflector. and RF-230 reflec- M3, M4 or M6 threaded head

tor. fiber.

e r\l I
1 3 @ - ‘ ‘ . }
Note: Do not thread the fiber cable into the

pipe in case of MS-AJ[-F (assembly
for fiber).

&£ & = -i.h & =

MS-AJ1  MS-AJ2 MS-AJ1-A  MS-AJ2-A MS-AJ1-M MS-AJ2-M MS-AJ1-F MS-AJ2-F

332|sung



STRUCTURE

MS-AJ[], MS-AJ[CI-M MS-AJ[I-A, MS-AJ[I-F

MS-AJ[J-M (assembly for MS AJ[J-F (assembly for fiber) includes parts enclosed !
-~ reflector) includes parts | by the dotted line in place of (4) sensor mounting bracket. ‘
N enclosed by the ;

< " dotted line in place |
of (@ sensor moun- |

ting bracket.
) g

192)
o
o
D
=
[}
[75)
1
oc
'_
(@]
L
pa— |
[}
o
'_
(@]
s
o

Type Assembly sets Components
MS-AJJMS-AJC-AMS-AJC-M|MS-AJC-F| [MS-AJSMS-AJR|MS-AJ-R1|MS-AJD MS-FD-1|MS-AJL |MS-AJ1BMS-AJ2B MS-AJGIMS-AJP
Model No. (Basic )(Latera\ am) (Assemb\y )(Assembl (Sensor )(Reﬂeclor ) Gei\ectﬁr )(Fibe{ L)(Hbemwcuming) (Armjoint)(Base unit)(Base unit) C bI_ idelA _P'
Designation assembly /[\assembly /|\for reflector /|\for fiber /| \mounting unit/|\mounting unit/|\mounig recket /| Amounting uni/) \bracket unit (Note 2)|(Note 2)( able qide) [Am (Pipe]
®| Base 1 1 1 1 [ R e e — — 1 1 p—
@ | Arm (Pipe 1 2 1 2 RN IR R S I R 1
p
(® | Attachment 1 1 1 1 1 1 — 1 —_— — | — | — | — | — =
@ | Sensor mounting bracket 1 1 — | — 1 [ [N A I S =
(® | Cable guide 1 2 — 2 [ R R A A 1 =
® | Arm joint — 1 JE— 1 RN R [ S — 1 | | — =
M4 (length 12 mm ) hexagon-socket-head bolt =
@ (Drilube applied product) 1 3 1 3 1 1 1 2 =
M4 (length 15 mm ) hexagon-socket-head holt =
(Drilube applied product) 1 1 1 1 1 1 5
M4 (length 22 mm ) hexagon-socket-head bolt
® (Drilube applied product) 1 1 1 1 1 1 1
(| M4 nut 3 5 3 5 2 2 — 2 — 2 1 1 — | —
() | M4 spring washer 1 1 1 1 1 1 — 1 RN R [ I
| M4 plain washer 1 1 1 1 1 1 — 1 T/ /===
M3 (length 14 mm ) screw with washers
®| for CX-400, CX-20, CX-30 and EZ-10 series 2 2 2
M3 (length 18 mm 0.709 1) screw with washers for EQ-20series | 2 2 — | — 2 T /T /T |/ /e /=T
@ | Auxiliary mounting plate for EQ-20 series 1 1 — | — 1 RN [ S I S R S I —
@) | M3 (length 16 mm ) screw vith washers for EX-40series | 2 2 — | — 2 O e T = =
@ | Auxiliary mounting plate for EX-40 series 1 1 — | — 1 RN I B R S S R
Reflector mounting bracket — | — 1 — | — 1 1 R B [ R I —
M3 (length 8 mm ) screw with washers for RF-220 | —— | —— 2 — | — 2 2 T T
@0 | M4 (length 8 mm ) screw with washers for RF-230 | —— | —— 2 — || — 2 2 ) BB B I —
@) | Fiber mounting bracket — | — | — 1 — | — ] — 1 1 [ R I B

Notes: 1) The numbers shown in the table above indicate the quantities of the respective parts.
2) One MS-AJ1B, horizontal mounting type, and one MS-AJ2B, vertical mounting type, are included in each assembly set.

ORDER GUIDE
Individual components are also available as follows
Applicable sensor, . .
Type Appearance Model No. o Designation Appearance Model No.
Horizontal Sensor mounting
: MS-AJ1 f MS-AJS
Basic mounting type CX-400 series unit
assembly | vertical MS-AJ2 CX-20 series Reflector mounting MS-AJR
mounting type MS AJl MS-AJ2 - CX-30 series unit
- E EQ-20 series Reflector mounting MS-AJ-R1
Horlzqntal MS-AJ1-A | EX-40 series bracket o
Lateral arm | Mounting type EZ-10 series _ _ _
assembly | vertical Iy » MS-AJ2A RF-210 (Reflector) Fiber mounting unit MS-AJD
mounting type MSAJLA  MS-AJ2A Fiber mounting MS-FD-1
; bracket
Horizontal MS-AJ1-M
Assembly mounting type RF-220 (Reflector) Arm joint unit MS-AJL
for reflector | vertical RF-230 (Reflector)
’ MS-AJ2-M Base unit
mounting type MS-AJI-M__MS-AJ2-M (Horizontal mounting type) MS-AJ1B
) FD-L51 (Fiber) -
Horizontal . Base unit
- - FD-L52 (F : : MS-AJ2B
. mounting type MS-AJ1-F FD—Lgs EF:ggg (Vertical mounting type)
for fiber FD-L54 (Fiber) Cable guide MS-AJG
Vertical MS-AJ2-F M3, M4 and M6
i -AJZ-F | threaded head '
mounting type MS-AJ1-F MS-AJ2-F fibrgli € ea Arm (Plpe) MS-AJP

SUNX) ‘ 333



wn

(o=

M MS-AJ

wn

=

L

w

(S

[a -

) PRECAUTIONS FOR PROPER USE

o

g Mounting Threading cable into pipe

= * To mount the universal sensor mounting stand on your *When the sensor is mounted on MS-AJ[] (basic
equipment, use M6 screws. The tightening torque should be assembly) or on MS-AJ[J-A (lateral arm assembly), the
2.0 N-m or less. sensor cable can be threaded through the pipe. However,

do not thread the fiber cable through the pipe when a fiber

Mounting on horizontal plane Mounting on vertical plane h .
head is mounted on MS-AJ[]-F (assembly for fiber).

MS-AJ1B

Adjustment

* Arm, attachment, base and arm joint can be adjusted as
shown by the arrows in the figure below by loosening the
M4 hexagon-socket-head bolts.

M4 hexagon-socket-head bolts

Others

» Do not apply excessive force on any part of the universal
sensor mounting stand.

M4 hexagon-socket-head bolts * When using this stand, take care that excessive vibration
is not applied to the sensor.

« After the adjustment, the tightening torque of the M4
hexagon-socket-head bolts should be 1.2 N-m or less.

=
=
fact
wn

=)
=
=
S
o
=
S
3
2
D
wn

DIMENSIONS (Unit: mm ir)

MS-AJ1 Basic assembly MS-AJ2 Basic assembly
-~ 178 -~ 17.8
118__ 12 2-43.2 11.8__ 12 2-43.2 - 28 .20
mounting holes mounting holes 4 I
20 - t2 232 X4.2 20 - t2 232 X4.2
6 ||| oblong holes 6 || oblong holes
Cable guide L !L,L ¥ 4 } ! Cable guide [l ﬂmﬁ t 4 | L m pe
= '4l_*_*7 = y_*_*i o
(POM) 33 25 20 T (POM) 33 25 20 T k1
[} []
LI e e— ( LI — e — VI 14 >
T I * T T I
20 20 1 4.2
Attachment j* Attachment '
(Nylon 6) M4 hexagon- (Nylon 6) M4 hexagon-
. socket-head . socket-head
147 Sensor mounting bracket bolt 147 Sensor mounting bracket bolt
(347) (Note) [Stainless steel (SUS304)] asn (Note) [Stainless steel (SUS304)]
(218) 410 pipe (210) 410 pipe
I~ [Stainless steel (SUS304)] " [Stainless steel (SUS304)]
L iz 2-¢e.t5 .2 i& N
| ] = mounting holes ) %ﬁ 10
(44.5) 4 gl 8 & (36.5) _t g <
5% 28 G EE 20 | -
| ' 18 1] 5 ( :
. T, 32 Base 245
T [ IRT I t TR
45 _| Base 46 _ |
' (PA)
20
255  [GAISH Two M3 (length 14 mm ) screws with + o Two M3 (length 14 mm ) screws with
[GZa);iaN washers, two M3 (length 16 mm ) screws g 72 I washers, two M3 (length 16 mm ) screws
f fO o 32 | with washers, two M3 (length 18 mm ) 31 4 €"§ with washers, two M3 (length 18 mm )
screws with washers, one auxiliary mounting plate P F Y screws with washers, one auxiliary mounting plate
2-46.6 mounting holes for EQ-20 series and one auxiliary mounting plate [ ¥ for EQ-20 series and one auxiliary mounting plate
- for EX-40 series are attached. 15 8 for EX-40 series are attached.
Note: The dimensions in the brackets indicate the adjustable range of the Note: The dimensions in the brackets indicate the adjustable range of the
movable part. movable part.

334 |sung)



wn
o
MS-A] E
w
=
Ll
w
1S
| =
DIMENSIONS (Unit: mm in) O
o
L
MS-AJ1 =
MS-AJ2 Basic assembly MS-AJ1-M = Assembly for reflector %
Assembly dimensions with CX-400 series, CX-20 series, 118, 22 M4 hexagon-
CX-30 series, EZ-10 series Nl o.ma  Socket-head bolt
(Mounting part only) i 2-M3
e~ |
24 25 40
[gax-zztoo: J» [+ t ‘
18 «—{&-400 J
20 176 Attachment
ol Mt (Nylon 6)
] by, (47) Note)
T 25 (208) 410 pipe
2-M3 (length A1 (oxm 254 [Stainless steel (SUS304)]
mm y LA
screws with
washers
Center of sensing / U
Assembly dimensions with EQ-20 series

(Mounting part only) LA B

— e
11.8_,, “\»13 28
20 t2

Two M3 (length 8 mm
) screws with

washers and two M4 c‘/_'c‘;
25 2-46.6 mounting holes (length 8 mm =)
2-M3 (length 5 ) screws with washers are =
18mm 0 ) 5 —+— attached. 2
\ff;:ﬁves,:mh Auxiliary mounting Note: The dimensions in the brackets indicate the adjustable range of the [
1 plate for EQ-20 series movable part. g
Assembly dimensions with EX-40 series MS-AJ2-M  Assembly for reflector
(Mounting part only)
11.8_, 22 M4 hexagon-
24.4 17 2.M4  Socket-head bolt
11.8 2-M3
20 28,20, &
25 40
6L 27 |
il AR
] A5°
b . ~} Attachment
iéMS (length ) 45° (Nylon 6)
mm
screws with 4‘1\.2\/ (143'5)(N0te)
washers Auxiliary mounting (200) #10 pipe
- plate for EX-40 series [Stainless steel (SUS304)]
iz =k
Assembly dimensions with RF-210 (Reflector) j; " 2-46.6 i: 2
(Mounting part only) o L il mounting holes 4‘:
20 [AH[H# -
248 i %
8 +18-4 f 32 | |\Base
‘ t2 31.8 , 20 PA)
4

20
T - 3L . 6 _.|
6 HAHH 81
+ A -~ ‘*

= /
333 25 |33 , y - A Two M3 (length 8 mm
L}: {? ) ‘} 4—2" > 9 . ) screws with

¥ T washers and two M4
2-M3 (length LJ 4.2 15 8 (length 8 mm )
14 mm 0! screws with washers are
screws with attached.

washers

Note: The dimensions in the brackets indicate the adjustable range of the
movable part.

SUNX) ‘ 335



w

= MS-A]

=

&

[

m .

=Wl DIMENSIONS (Unit: mm in)
Ll

]

= MS-AJ1-M

% MS-AJ2-M  Assembly for reflector

Assembly dimensions with RF-220 (Reflector)

(Mounting part only)

Assembly dimensions with RF-230 (Reflector)

(Mounting part only)

e 553 3,

18, |. 38 - M4 hexagon-socket- 1.8 M4 hexagon-socket-
20 12 head bolt head bolt
i
50

2-M3 (length
8 mm

2-M4 (length
8 mm

screws with screws with
washers washers
MS-AJ1-A Lateral arm assembly
16.5 2845 210
. J_: 12 —(134) Note 1), 83 4 1.(165)
4.2 410 pipe ,(EK
Cable guide " [Stainless steel (SUS304)] /J@\‘i*
= (POM) } ‘f 33
< 4l | I%_Sensor mounting bracket -+
2z, o2 [Stainless steel (SUS304)] >
= (Note 2) .
= Arm joint
= 2-43.2
= (147) mounting holes (Nylon 6)
= (218) o .
= (Note ) Kt s 15201
2
F b3 X42 [Stainless steel ( )]
oblong holes
A AR AT
1 4 | | r‘;_ﬁ/ 70
28 ' loc | 20) oo oofs 1+
g (203.5)
Base
25.5 ' ) (PA) Two M3 (length 14 mm ) screws with
[LZavi tas, washers, two M3 (length 16 mm ) screws
t 1*0 o 32 | with washers, two M3 (length 18 mm )
screws with washers, one auxiliary mounting plate
2-$6.6 mounting holes for EQ-20 series and one auxiliary mounting plate

for EX-40 series are attached.

Notes: 1) The dimensions in the brackets indicate the adjustable range of the movable part.
2) Refer to MS-AJ1/AJ2 (basic assembly) for the assembly diagram with the sensor mounting bracket, sensor or reflector.

MS-AJ2-A

Lateral arm assembly

28.45
12

210

(33)

|, (16.5)

r (134)
4.2 410
- [Stainless steel (SUS304)]

(Note 1)
pipef‘

‘ Iw_Sensor mounting bracket s
oo |00

[Stainless steel (SUS304)] ~2<--22
(Note 2)

Arm joint
2-43.2
mounting holes (Nylon 6)

410 pipe
[Stainless steel (SUS304)]

2-32 X42
oblong holes

il

“‘? Sl Rels))

(208.5)
2-46.6
20 mounting holes Two M3 (length 14 mm ) screws with
¥ , washers, two M3 (length 16 mm ) screws
31 . with washers, two M3 (length 18 mm )
1 screws with washers, one auxiliary mounting plate
i ! for EQ-20 series and one auxiliary mounting plate

for EX-40 series are attached.

Notes: 1) The dimensions in the brackets indicate the adjustable range of the movable part.
2) Refer to MS-AJ1/AJ2 (basic assembly) for the assembly diagram with the sensor mounting bracket, sensor or reflector.

336 | sunx)



[
- o'
MS-A] B
(2]
=
[
n
S
| =
DIMENSIONS (Unit: mm in) S
J—
[
MS-AJ1-F =
MS-AJ1-F Assembly for fiber MS-AJ2-E Assembly for fiber %
28.45 210 Fiber mounting bracket / MS-FD-1
12 — (134) (Note1) = (33) , (165
$10 pipe |
[Stainless steel (SUS304)] (7 <D, } :K
880t — : HESEL "
o1 P Fiber mounting bracket & ??--X 33 e
olo [Stainless steel (SUS304)] o]0 |
Arm 'oﬁtj M3 threaded head fiber mounting hole
(147)  [4-M3X 05 (Nylén 6) M4 threaded head fiber mounting hole
(218) mounting holes M6 threaded head fiber mounting hole
(Notel) . 2-M3X 0.5 4-M3 X 0.5 R14
$10 pipe B )
[Stainless steel (SUS304)] | 7 8 32 ,\< : /X
! 4t = f
,,,,,,,,,,,,,, | 33 He d ﬁ*ﬁﬁ—i 22
(S —————— Ho o o %—(
Y ¢ <1 Pl DR 1
: 6 . 55,0 | 8 [[lIL]4 4 ]
9 3
3.2 il | g3
35 = 0 4
(203.5) N rﬁmunting hole
1 . Base (Note 2) 55
55 [l PA)
[y
f FERE A Material: Stainless steel (SUS304)
2466 mounting holes Assembly dimensions with FD-L51 =
Mounting part onl o
Notes: 1) The dimensions in the brackets indicate the adjustable range of the ( 9p y) T . 33 c;-)a
movable part. > i 22 =
2) Refer to MS-AJ[] (basic assembly) for the assembly diagram with §
the base. =
3
MS-AJ2-F  Assembly for fiber s o |: Uiﬁ SL
D
)
16.5 28.45 210 415 fj 3}17 3@ 65 415 l
25 !
12 X D |
6 - [~ (134) (Note1)—~ (33), L. (165) l s =] i f@LL Y
_ 410 pipe i 16 al J)lf15¢
Cable guide é [Stainless steel (SUS304)] (7 <D, é ™ uL "
aSalr ==ty 4.5
POM TYUTL Lo T |
( ) 4 i Fiber mounting bracket § o? R 33 -2 l 8 2l
olo [Stainless steel (SUS304)] ;_o|o |
Arm joint Assembly dimensions with FD-FM2
(147)  [4-M3X 0.5 (Nylon 6) i
(210) mounting holes (Mounting part only)
(Note1) 410 pipe 20,12 33
Base (Note 2) [Stainless steel (SUS304)] | 22
PA §
O Al | ey ~
i 2 - ‘ M6 X 0.75
: BT ,m\B E@h Y
: T 1 ‘Tf’ &P ——— 55
(208.5) { Opposing faces10 0.394, 35
2-46.6 @5 ¥ v thickness 2 l
.20, mounting holes i (285) L 15 |
t t
31
e de |} (1+0)
] 235, 33
15 8 Toothed lock washer ¢11

Notes: 1) The dimensions in the brackets indicate the adjustable range of the
movable part.
2) Refer to MS-AJ[] (basic assembly) for the assembly diagram with
the base.

Note: The above diagram is in case of M6 threaded head fiber.

SUNX) ‘ 337



	MS-AJ SERIES
	Features
	Structure
	Order Guide
	Precautions for Proper Use
	Dimensions




